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Test Report No.: PSU-QBJ2408220111RF04

1 SUMMARY OF TEST RESULTS
The EUT has been tested according to the following specifications:

APPLIED STANDARD: FCC Part 15, Subpart C

STANDARD TEST TYPE AND LIMIT RESULT
15.207 AC Power Conducted Emission Compliance
éﬁ).247(a)(1) Number of Hopping Frequency Used Compliance
é?).247(a)(1) Dwell Time on Each Channel Compliance

1. Hopping Channel_ Separation _ _
15.247(a)(1) é.p?g;;tglé@ciirrfvsvy;gg a Frequency Hopping Sequence Compliance
15.247(b) Maximum Peak Output Power Compliance
12:;3;((1)& Transmitter Radiated Emissions Compliance
15.247(d) Out of band Measurement Compliance
15.203 Antenna Requirement Compliance
NOTE:

1. If the Frequency Hopping System operating in 2400-2483.5MHz band and the output power less
than 125mW. The hopping channel carrier frequencies separated by a minimum of 25kHz or
two-thirds of the 20dB bandwidth of hopping channel whichever is greater.

2. The system shall hop to channel frequencies that are selected at the system hopping rate from a
pseudo randomly ordered list of hopping frequencies. Each frequency must be used equally on
the average by each transmitter. The system receivers shall have input bandwidths that match
the hopping channel bandwidths of their corresponding transmitters and shall shift frequencies
in synchronization with the transmitted signals.

*Test Lab Information Reference

Lab A:

Huarui 7Layers High Technology (Suzhou) Co., Ltd.

Lab Address:

Tower N, Innovation Center, 88 Zuyi Road, High-tech District, Suzhou City, Anhui Province
Accredited Test Lab Cert 6613.01

The FCC Site Registration No. is 434559; The Designation No. is CN1325.

Huarui 7layers High Technology

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech
District, Suzhou City, Anhui Province
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1.1 MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated
for tests performed on the EUT as specified in CISPR 16-4-2:

MEASUREMENT UNCERTAINTY
AC Power Conducted emissions +2.70dB
Radiated emissions (9KHz~30MHz) +2.68dB
Radiated emissions (30MHz~1GHz) +4.98dB
Radiated emissions (1GHz ~6GHz) +4.70dB
Radiated emissions (6GHz ~18GHz) +4.60dB
Radiated emissions (18GHz ~40GHz) +4.12dB
Conducted emissions +4.01dB
Occupied Channel Bandwidth +43.58KHz
Conducted Output power +2.06dB
Power Spectral Density +0.85 dB

This uncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k=2.

Measurement Uncertaity

Measured Value Passmark Linear (

The verdicts in this test report are given according the above diagram:

Case Measured Value Uncertainty Range Verdict
1 below pass mark below pass mark Passed
2 below pass mark within pass mark Passed
3 above pass mark within pass mark Failed
4 above pass mark above pass mark Failed

That means, the laboratory applies, as decision rule (see ISO/IEC 17025:2017), the so-called shared

risk principle.

Huarui 7layers High Technology
(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech
District, Suzhou City, Anhui Province
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2 GENERAL INFORMATION
2.1 GENERAL DESCRIPTION OF EUT

telematics embedded system

PRODUCT*
ALARM.COM CAR CONNECTOR
MUNIC
BRAND NAME*
ALARM.COM
C4D-4MUSAC_VS8
MODEL NAME* -
ADC-CC110

NOMINAL VOLTAGE*

DC 13.5V/27V

MODULATION

FHSS
TECHNOLOGY
MODULATION TYPE GFSK, 8DPSK, /4 DQPSK
OPERATING

2402MHz~2480MHz
FREQUENCY

NUMBER OF CHANNEL

79

MAX. OUTPUT POWER

5.13mW (Max. Measured)

ANTENNA TYPE* Stamped metal antenna, SMD with 0.17dBi gain
HW VERSION* HC4D-4MUSAC_V8.01
SW VERSION* SC4D-4MUSAC_V8.01
I/O PORTS* Refer to user’'s manual
CABLE SUPPLIED* N/A
NOTE:
1. *Since the above data and/or information is provided by the client relevant results or

conclusions of this report are only made for these data and/or information, Test Lab is not
responsible for the authenticity, integrity and results of the data and information and/or the

validity of the conclusion.

user's manual.

shown in test report.

For a more detailed features description, please refer to the manufacturer’s specifications or the
For the test results, the EUT had been tested with all conditions. But only the worst case was

Antenna gain and EUT conducted cable loss are provided by the customer, and the laboratory

will record the results based on these items that involve these two parameters.

The differences between model C4D-4MUSAC_V8 and ADC-CC110 are as following.

Description

1st

2rd

Product name

Telematic Embedded System

ALARM.COM CAR CONNECTOR

Brand Name

MUNIC

ALARM.COM

Model Name

C4D-AMUSAC_V8

ADC-CC110

H

uarui 7layers High Technology

(Suzhou) Co., Ltd.
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SERiTAS] -
Use of a different product name
(ALARM.COM CAR
CONNECTOR), model name
Differences / (ADC-CC110) and a different
trademark (ALARM.COM) for
marketing and client
requirements.
6. List of Accessory:
ACCESSORIES BRAND MODEL SPECIFICATION
Li-polymer ) .
Battery Howell Capacity : Li-ion, 450mAh
552535H

Huarui 7layers High Technology

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

Tel: +86 (0557) 368 1008

District, Suzhou City, Anhui Province
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2.2 DESCRIPTION OF TEST MODES

Test Report No.: PSU-QBJ2408220111RF04

79 channels are provided to this EUT:

CHANNEL ZGE%' CHANNEL ZGE%' CHANNEL ZGES' CHANNEL ZGE%'
0 2402 20 2422 40 2442 60 2462
1 2403 21 2423 41 2443 61 2463
2 2404 22 2424 42 2444 62 2464
3 2405 23 2425 43 2445 63 2465
4 2406 24 2426 44 2446 64 2466
5 2407 25 2427 45 2447 65 2467
6 2408 26 2428 46 2448 66 2468
7 2409 27 2429 47 2449 67 2469
8 2410 28 2430 48 2450 68 2470
9 2411 29 2431 49 2451 69 2471
10 2412 30 2432 50 2452 70 2472
11 2413 31 2433 51 2453 71 2473
12 2414 32 2434 52 2454 72 2474
13 2415 33 2435 53 2455 73 2475
14 2416 34 2436 54 2456 74 2476
15 2417 35 2437 55 2457 75 2477
16 2418 36 2438 56 2458 76 2478
17 2419 37 2439 57 2459 77 2479
18 2420 38 2440 58 2460 78 2480
19 2421 39 2441 59 2461

Huarui 7layers High Technology
(Suzhou) Co.,

Ltd.

Page 10 of 113
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221 CONFIGURATION OF SYSTEM UNDER TEST

Please see section 4 photograph of the test configuration for reference.

222 TEST MODE APPLICABILITY AND TESTED CHANNEL DETAIL

Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates, XYZ axis and antenna
ports.

The worst case was found when positioned on X axis for radiated emission.
Following channel(s) was (were) selected for the final test as listed below:

EUT CONEIGURE APPLICABLE TO
DESCRIPTION
MODE RE<1G | RE21G | PLC | APcMm
- V N v v
Where RE<1G: Radiated Emission below 1GHz RE>1G: Radiated Emission above 1GHz
PLC: Power Line Conducted Emission APCM: Antenna Port Conducted Measurement

RADIATED EMISSION TEST (BELOW 1 GH2z):

X Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, XYZ axis, antenna ports (if EUT with antenna
diversity architecture) and packet type.

X The following channel(s) was (were) selected for the final test as listed below.

EUT CONFIGURE] AVAILABLE TESTED MODULATION MODULATION PACKET
MODE CHANNEL CHANNEL TECHNOLOGY TYPE TYPE
- Oto 78 39 FHSS 1/4-DQPSK 2DH5

RADIATED EMISSION TEST (ABOVE 1 GH2z):

X Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, XYZ axis, antenna ports (if EUT with antenna
diversity architecture) and packet type.

X The following channel(s) was (were) selected for the final test as listed below.

EUT CONFIGURE AVAILABLE TESTED MODULATION MODULATION PACKET
MODE CHANNEL CHANNEL TECHNOLOGY TYPE TYPE
Oto 78 0, 39, 78 FHSS GFSK 1DH5
Oto 78 0, 39, 78 FHSS /4 DQPSK 2DH5
0to78 0, 39, 78 FHSS 8DPSK 3DH5
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech

e . . . Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province
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POWER LINE CONDUCTED EMISSION TEST:

X

X

Test Report No.: PSU-QBJ2408220111RF04

Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, antenna ports (if EUT with antenna diversity
architecture) and packet type.

The following channel(s) was (were) selected for the final test as listed below.

EUT CONFIGURE] AVAILABLE TESTED MODULATION MODULATION PACKET
MODE CHANNEL CHANNEL TECHNOLOGY TYPE TYPE
- Oto 78 78 FHSS 7 14-DQPSK 2DH5

ANTENNA PORT CONDUCTED MEASUREMENT:

X
X

This item includes all test value of each mode, but only includes spectrum plot of worst value of

each mode.

Pre-Scan has been conducted to determine the worst-case mode from all possible

combinations between available modulations, antenna ports (if EUT with antenna diversity
architecture), and packet types.
The following channel(s) was (were) selected for the final test as listed below.

AVAILABLE MODULATION MODULATION
TESTED CHANNEL PACKET TYPE
CHANNEL TECHNOLOGY TYPE
0to 78 0, 39,78 FHSS GFSK DH1/DH3/DH5
0to 78 0, 39,78 FHSS /4 DQPSK 2DH1/2DH3/2DH5
0to 78 0, 39,78 FHSS 8DPSK 3DH1/3DH3/3DH5
TEST CONDITION:
TEST VOLTAGE
APPLICABLE TO | ENVIRONMENTAL CONDITIONS TESTED BY
(SYSTEM)
DC 13.5V/27V By DC
RE<1G 23deg. C, 70%RH Hanwen Xu
Source
DC 13.5V/27V By DC
RE=1G 23deg. C, 70%RH Hanwen Xu
Source
DC 13.5V/27V By DC
PLC 25deg. C, 52%RH Hanwen Xu
Source
DC 13.5V/27V By DC
APCM 25deg. C, 60%RH Hanwen Xu
Source

Huarui 7layers High Technology

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province
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2.3 GENERAL DESCRIPTION OF APPLIED STANDARDS

The EUT is a RF Product. According to the specifications of the manufacturer, it
must comply with the requirements of the following standards:

FCC Part 15, Subpart C. Section 15.247

ANSI C63.10-2020

NOTE:

1. All test items have been performed and recorded as per the above standards.

2. The EUT is also considered as a kind of computer peripheral, because the connection
to computer is necessary for typical use. It has been verified to comply with the
requirements of FCC Part 15, Subpart B, Class B (Certification). The test report has

been issued separately.

2.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were used
to form a representative test configuration during the tests.

NO.| PRODUCT BRAND MODEL NO. SERIAL NO. FCC ID
1 DC Source HYELEC HY3010B 551016 N/A
NO. SIGNAL CABLE DESCRIPTION OF THE ABOVE SUPPORT UNITS
1 |DC Line: Unshielded, Detachable, 1.0m;

Huarui 7layers High Technology

(Suzhou) Co., Ltd.
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3 TEST TYPES AND RESULTS
3.1 RADIATED EMISSION AND BANDEDGE MEASUREMENT

Test Report No.: PSU-QBJ2408220111RF04

3.1.1 LIMITS OF RADIATED EMISSION AND BANDEDGE MEASUREMENT

Radiated emissions which fall in the restricted bands, as defined in Section
15.205(a), must also comply with the radiated emission limits specified in Section
15.209(a). Other emissions shall be at least 20dB below the highest level of the
desired power.

FREQUENGIES (i) | FIELD STRENGTH | MEASUREVENT DISTANGE

0.009 ~ 0.490 2400/F(kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705 ~ 30.0 30 30

30 ~ 88 100 3

88 ~ 216 150 3

216 ~ 960 200 3

Above 960 500 3

NOTE:
1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uvV/m).

3. As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are based on
average detector, however, the peak field strength of any emission shall not exceed the
maximum permitted average limits, specified above by more than 20dB under any condition of

modulation.
Huarui 7layers High Technology Tc.)we.r N, Innovathn Cente.r, 88 Z.uyl Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province
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<“> Test Report No.: PSU-QBJ2408220111RFO04
ENGEY

VERITAS

3.1.2 TEST INSTRUMENTS

Equipment Manufacturer |Model No. Serial No. Last Cal. |Next Cal.
Pre-Amplifier R&S SCU18F1 100815 Aug.30,22 |Aug.29,24
Pre-Amplifier R&S SCU18F1 100815 Aug.29,24 |Aug.28,26
Pre-Amplifier R&S SCUO08F1 101028 Jan.22,24 (Jan.21,26
Signal Generator R&S SMB100A 182185 Mar.29,24 |Mar.28,26
3m Fully-anechoic HRSW-SZ-EMC-
TDK Im*6m*6m Nov.25,22 |Nov.24,25
Chamber 01Chamber
3m Semi-anechoic . HRSW-SZ-EMC-
Chamber TDK Im*6m*6m 02Chamber Nov.25,22 |Nov.24,25
EMI TEST Receiver [R&S ESW44 101973 Mar.28,24 |Mar.27,26
SCHWARZBEC
Bilog Antenna K VULB 9163 1264 Dec.26,23 [Dec.25,25
Horn Antenna ETS-LINDGREN (3117 227836 Aug.22,22 |Aug.21,24
Horn Antenna ETS-LINDGREN (3117 227836 Aug.21,24 |Aug.20,26
Horn Antenna Steatite Q-par
(18GHz-40GH?) Antennas QMS 00880 23486 Jul.15,24  |Jul.14,26
Horn Antenna Steatite Q-par |5yis 00208 |23485 AuUg.22,22 |Aug.21,24
Antennas
Horn Antenna Steatite Q-par |\ s 00208 |23485 Aug.21,24 |Aug.20.26
Antennas
Loop Antenna SCHWARZ HFH2-Z2/Z2E 100976 Feb.22,24 |Feb.21,26
WIDEBANDRADIO
COMMUNICATION [R&S CMW500 169399 Jun.19,24 (Jun.18,26
TESTER
Test Software ELEKTRA ELEKTRA4.32 |N/A N/A N/A
Open Switchand g0 g 0SP220 101964 N/A N/A
Control Unit
DC Source HYELEC HY3010B 551016 Aug.31,22 |Aug.30,24
DC Source HYELEC HY3010B 551016 Aug.30,24 |Aug.29,26
Hygrothermograph  [DELI 20210528 S7014 Sep.06,22 |Sep.05,24
Hygrothermograph  [DELI 20210528 SzZ014 Sep.05,24 (Sep.04,26
Tonscend
6DB attenuator Technology Co., [N/A 23062787 N/A N/A
Ltd
PC LENOVO E14 HRSwW0024 N/A N/A
TMC-AMI18843A(CA HF290-NMNM-
BLE) R&S 7 00M N/A N/A N/A
- HF290-NMNM-
TMC-AMI18843A(CA R&S N/A N/A N/A
BLE) 4.00M
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<"“‘*> Test Report No.: PSU-QBJ2408220111RF04

WL EniTAS
CABLE R&S W13.02 N/A Apr.27,24  |Apr.26,25
CABLE R&S W12.14 N/A Apr.27,24  |Apr.26,25

NOTE: 1. The calibration interval of the above test instruments is 12/ 24/ 36 months and the
calibrations are traceable to CEPREI/CHINA, GRGT/CHINA and NIM/CHINA.

2. The test was performed in 3m Chamber.

3. The FCC Site Registration No. is 434559; The Designation No. is CN1325.
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'“N> Test Report No.: PSU-QBJ2408220111RFO04
[BUREAU |

3.1.3 TEST PROCEDURES

a. The EUT was placed on the top of a rotating table 0.8 meters (for below 1GHz) /
1.5 meters (for above 1GHz) above the ground at 3 meter chamber room for test.
The table was rotated 360 degrees to determine the position of the highest
radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which
was mounted on the top of a variable-height antenna tower.

c. The antenna is a broadband antenna, and its height is varied from one meter to
four meters above the ground to determine the maximum value of the field
strength. Both horizontal and vertical polarizations of the antenna are set to make
the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then
the antenna was tuned to heights from 1 meter to 4 meters and the rotatable table
was turned from O degrees to 360 degrees to find the maximum reading.

e. The test-receiver system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

f. During the test, each emission was maximized by: having the EUT continuously
working, investigated all operating modes, rotated about all 3 axis (X, Y & Z) and
considered typical configuration to obtain worst position, manipulating
interconnecting cables, For battery operated equipment, the equipment tests shall
be perform using fresh batteries. The turntable was rotated to maximize the
emission level.

NOTE:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Quasi-peak detection at frequency below 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth is
3MHz for Peak detection at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and the video bandwidth is
10Hz for Average detection (AV) at frequency above 1GHz.

4. If the dwell time per channel of the hopping signal is less than 100 ms, then the reading obtained
with the 10 Hz VBW may be further adjusted by a “duty cycle correction factor”, derived from
20log(dwell time/100 ms), in an effort to demonstrate compliance with the 15.209 limit.

5. All modes of operation were investigated and the worst-case emissions are reported.

3.1.4 DEVIATION FROM TEST STANDARD

No deviation.
Huarui 7layers High Technology Tt.)we.r N, Innovatlgn Cente.r, 88 Z.uyl Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province
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(f“‘? Test Report No.: PSU-QBJ2408220111RF04

1.5 TEST SETUP

<Frequency Range 9KHz~30MHz >

I~ g

EUT

O.SmT

Turn Table
/

!

Ground Plane

N

MOOOO

O O0OOG®@E

Receiver

< Frequency Range 30MHz~1GHz >

Ant. Tower 1-4m

Variable

EUT& .4 3m _ \
Support Unjts '
—¢—E:|
’_lx__l_‘ Turn Table
/

8°CmT m—
- emme

Ground Plane

Test Receiver

i

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech
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<’“N> Test Report No.: PSU-QBJ2408220111RFO04

<Frequency Range above 1GHz>

Ant. Tower 1-4m*
Variable
EUT& l¢ 3m N :
Support Units ™ I Bore Sight
\ Turn /\
Table Apsorber \/
LR
1.5mT W
= T
Ground Plane
Test Receiver Eﬂ,\
[ | E— Pre-amplifier
O 0O 00
ey 0 0 0 o=y

Note: Above 1G is a directional antenna

Depends on the EUT height and the antenna 3dB beamwidth both, refer to section
7.3 of CISPR 16-2-3.

For the actual test configuration, please refer to the attached file (Test Setup Photo).

3.1.6 EUT OPERATING CONDITIONS

a. Setthe EUT under full load condition and placed them on a testing table.

b. Set the transmitter part of EUT under transmission condition continuously at
specific channel frequency.

c. The necessary accessories enable the EUT in full functions.

Huarui 7layers High Technology Tc.)we.r N, Innovatlgn Cente.r, 88 Z.uyl Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province
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£

BUR

3.1.7 TEST RESULTS

NOTE : The 9K~30MHz amplitude of spurious emissions attenuated more than 20 dB below
the permissible value is not required in the report.

BELOW 1GHz WORST-CASE DATA:
30 MHz — 1GHz data:
BT_m/4-DQPSK

CHANNEL Channel 39

DETECTOR FUNCTION |Quasi-Peak (QP)
FREQUENCY RANGE |30MHz ~ 1GHz

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Rg |Frequency| PKs Level| P15 ™ | yrgin | Comection! pojarization | Azimuth | Algigh®

[dBpV/im] |  [dB] [m]
1 43.726 30.56 40.0 9.44 -11.94 H 359.1 1.0
1 59.585 25.57 40.0 14.43 -13.76 H 132.2 1.0
1 92.565 27.46 43.5 16.04 -15.13 H 354.2 2.0
1 195.822 37.03 43.5 6.47 -13.09 H 5.8 1.0
1 367.124 242 46.0 21.8 -10.33 H 0.8 2.0
1 598.129 26.85 46.0 19.15 -6.29 H 358.8 1.0

Level in dBpv/m
B

oM 40 M 50 M BOM  TOM BOM 100 M 200 M 300 M 400 M 500 M BOOM  TOOM BOOM 1G
Frequency in Hz
Pt Levil @Final Resulls My QP Limit @FCCWLAN

REMARKS:
1. Emission Level(dBuV/m) = Read Level(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Limit value — Emission level

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech
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<ﬂ> Test Report No.: PSU-QBJ2408220111RF04

|[BUREAU |
CHANNEL Channel 39

DETECTOR FUNCTION |Quasi-Peak (QP)
FREQUENCY RANGE |30MHz ~ 1GHz

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Rg |Frequency | Pk+ Level| PG| yorciy - (Comrection| pojaipagion | Azimuth | ALGicl
[dBuV/m] |  [dB] [m]
1 31.989 32.64 40.0 7.36 -15.03 \'} 1321 1.0
1 53.28 29.71 40.0 10.29 -12.23 v 1321 1.0
1 102.12 24.04 43.5 19.46 -13.86 v 1.0 1.0
1 195.579 33.81 43.5 9.69 -13.11 v 92.8 2.0
1 321.776 25.42 46.0 20.58 -10.65 \'J 1.0 1.0
1 620.536 27.06 46.0 18.94 -5.65 \' 268.4 1.0
REMARKS:

—
=]

§7.5

Level in dBuv/m
™ ]
i tn

625
57.5

55
§2.5
475

43
42.5
75
325

30
275
225

17.5

1. Emission Level(dBuV/m) = Read Level(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Limit value — Emission level.

30M

BOM

Huarui 7layers High Technology
(Suzhou) Co., Ltd.

ToM 80M

100 M

200 M

300 M
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Test Report No.: PSU-QBJ2408220111RF04

[BUREAU |
VERITAS

ABOVE 1GHz WORST-CASE DATA:

Note: All other emissions that greater than 20dB below the limit were not recorded.

BT_GFSK
CHANNEL TX Channel 0 DETECTOR Peak (PK)
FREQUENCY RANGE | 1GHz ~ 25GHz FUNETTRR Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
_— PK+ - - Antenna
Frequency| PK+ Level | PK+ Limit q Correction N Azimuth -
Rg [MHz] [dBuV/m] | [dBuV/m] M[%rg]ln [dB] Polarization [deg] Ht[e;?]ht
5 | 2,364.000 49.93 74.0 24.07 9.38 H 5.8 1.0
5 2,390.000 49.38 74.0 24.62 9.34 H 98.7 2.0
5 | 2,402.000 99.13 9.28 H 98.7 2.0
E 120
.:_3 1112‘.:;
- 10
E 1075
?. 105
I 1025
| 100
a5
95
925
80
ars
ws
an
75
75
725
70
B75
685
B25
80
575
35
525
50 4
a7 5 |
a5 i
425
o
"3
5
0
275
25
25
20 H
231G 235G 230G 2325G 2330G 2335G 2340G 2345G 2350G 2355G 2360G 2365G 2370G 2375G 2360G 23095G 2390G 2395G 240G 246
Frequency in Hz
PE+ Level @CriticalPoint Kot Level @Spactrum Overview M PR Limit @BT20GBLE CHO
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Test Report No.: PSU-QBJ2408220111RF04

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Rg

Frequency
[MHz]

AVG Level
[dBuV/m]

AVG Limit
[dBuV/m]

AVG
Margin
[dB]

Correction
[dB]

Polarization

Azimuth
[deg]

Antenna
Height
[m]

2,380.500

35.01

54.0

18.99

9.39

52

1.0

2,390.000

34.72

54.0

19.28

9.34

155.0

1.0

2,402.000

96.83

9.28

5.2

1.0

Level in dBuV/m
=

ANG L ewel @CriticalPain

it AVG Leval @Spactrum

e T\ AVG Limit @

231G 2315G 230G 2325G 2330G 2335G 2340G 2345G 2350G 2355G

2380G

23B5G 2370G 2375G 23B0G 2385G 2390G 235G 2400G

24 G
Frequency in Hz
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Test Report No.: PSU-QBJ2408220111RF04

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Rg

Frequency

[MHz]

PK+ Level
[dBuV/m]

PK+ Limit
[dBpV/m]

PK+
Margin
[dB]

Correction
[dB]

Polarization

Azimuth
[deg]

Antenna
Height
[m]

5 | 2,380.500

49.36

74.0

24.64

9.39

v

102.3

2.0

5 | 2,390.000

47.54

74.0

26.46

9.34

102.3

2.0

5 | 2,402.500

99.71

9.28

102.3

2.0

Level in dBuV/m

an

35
325
N
L8]
25
25
20

PH Level @CriticalPoint

Ko | evel @Spactrum Ove

231G 2315G 230G 2325G 2330G 2335G 2340G 2345G

2350G 2355G

view PP Limit @BTIO0LBLE CHO

230G 2365G 2370G 2375G 23B0G 2385G 2390G 2385G 2400G

241G
Frequency in Hz
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- Test Report No.: PSU-QBJ2408220111RFO04

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

_ AVG : : Antenna
Frequency| AVG Level | AVG Limit - Correction S Azimuth -
[MHz] [dBuV/m] | [dBuV/m] M[%rg]m [dB] Polarization [deg] H?rlr?]ht

2,362.000 34.38 54.0 19.62 9.36 Vv 1 2.0

Rg

5 | 2,390.000 33.72 54.0 20.28 9.34 Vv 1 2.0
5 |2,402.000 94.33 9.28 Vv 100 1.0

Level in dBuv/m
I~
i

231G 235G 25206 23256 23306 235G 2340G 2345G 2350G 2355G 2360G 2365G 2570G 2375G 2300CG 2305G 2390G 2395G 2400G 2416
Frequency in Hz
AN Lesel @CriticalPoint AN Level @Specium Overview My AVGLIMIE @ET2Z0BLE CHO

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission level.
2. 2402MHz: Fundamental frequency.
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Test Report No.: PSU-QBJ2408220111RF04

CHANNEL TX Channel 39
DETECTOR Peak (PK)
FREQUENCY RANGE | 1GHz ~ 25GHz FUNETTRR Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
PK+: QPK PK+ .o AVG - . Antenna
Frequency | PK+ Level e A AVG Level | AVG Limit 2 Correction o m Azimuth 2
Rg | "MHz] | [dBuVIm] [d'é'"’;'fm] M;’g]'" [dBpV/m] | [dBuVim] M[ngl'" [aB] | Polarization | “rqe 0 "‘[*r"?]"t
3 4,882.000 53.89 74.0 20.11 47.59 54.0 6.41 13.711 H 359.1 1.0
3 7,323.000 51.22 74.0 22.78 41.82 54.0 12.18 17.87 H 115.5 2.0
_E a0
E 75
2 s
E 70
@ 67.5
ﬂ-: 65
B82.5
80
575
50 1
47.5
a5
425
40
75
35
25
30
275
25
25
20
17.5
125
10
7.5
S
25
0
16 2G 3G 4G 5G 6G BG 9G 106G 06 256G
Frequency in Hz
AVG Lewel @CriticalPoint el @CriticalPoint My AVG Limit @FCCWIAN MG OPK Limit @FCC-WLAN
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Test Report No.: PSU-QBJ2408220111RF04

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
PK+: QPK PK+ .y AVG - . Antenna
Frequency | PK+ Level i . AVG Level | AVG Limit ; Correction ] Azimuth :
R9 " "IMHz] ~ | [dBuV/m] [d'B-'"“\‘,'fm] M&’g]'“ [dBuVim] | [dBpVim] M[f;g]'“ [dg] | Polarization | " 001 H‘[’r'r?]ht
3 | 4,882.000 54,09 74.0 19.91 48.94 54.0 5.06 13.71 1 1.0
3 | 7,323.000 51.75 74.0 22.25 41.69 54.0 12.31 17.87 1 2.0
E B0
-?. 75
S 725
E 7o
T e7s
-
825
B0
575
55 ~
52,5 i A
50 ¥
475 |
45 i
425
40
s
35
325
30
275
25
5
20
17.5
15
125
10
75
9
25
0
16 2G iG 4G 5G 6G TG BG G 100G 206 256G
Frequency in Hz
AVG Lewel @CriticalPoint wel @CriticalPoint M\ AVG Limit @FCCWIAN - MGOPK Limit @FCC-WAN
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission level.
2. 2402MHz: Fundamental frequency.
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Test Report No.: PSU-QBJ2408220111RF04

CHANNEL

TX Channel 78

FREQUENCY RANGE

1GHz ~ 25GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Rg

Frequency
[MHz]

PK+ Level
[dBuV/m]

PK+ Limit
[dBpV/m]

PK+
Margin
[dB]

Correction
[dB]

Polarization

Antenna
Height
[m]

Azimuth
[deg]

6 | 2,479.980

98.74

9.07

23.5 2.0

6 | 2,483.500

49.6

74.0

244

9.1

5.8 1.0

6 | 2,483.720

49.94

74.0

24.06

9.12

5.8 1.0

]
=]

Level in dBuV/m
g
n

Phce | ewel @Critk

alPoint PR Level @!

Spectrm Dverviews M\ PKe Limit @120 CHISLELE CH39

24TBG 24759G 2480G 24B1G 2482G 2481G 2464 G 2485G 2486G 2467 G 24BBG 2489G 2450G 2431G 2402 G 2495G 2404 G 2485G 2486G 2457 G 2488 G 25G

Frequency in Hz
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Test Report No.: PSU-QBJ2408220111RF04

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Rg

Frequency
[MHz]

AVG Level
[dBuV/m]

AVG Limit
[dBuV/m]

AVG
Margin
[dB]

Correction
[dB]

Polarization

Azimuth
[deg]

Antenna
Height
[m]

2,479.980

95.5

9.07

48.5

1.0

2,483.500

35.73

54.0

18.27

9.11

5.1

1.0

2,483.720

35.55

54.0

18.45

9.12

5.1

1.0

Level in dBuV/m

ANG L ewel @CriticalPain

it AN Lewel @S

Py MG Limnit @6

IO CHTERELE CH

24TBG 247G 2480G 2481G 2482G 2483G 2464 G 2485G 2486G 2487 G 248BG 2483G 2450G 2431G 2402 G 2493G 2404 G 2495G 2486G 2457 G 2488 G

256G
Frequency in Hz
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Test Report No.: PSU-QBJ2408220111RF04

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Rd | [MHz]

Frequency

PK+ Level
[dBpV/m]

PK+ Limit
[dBuV/m]

PK+
Margin
[dB]

Correction

[dB]

Polarization

Azimuth
[deg]

Antenna
Height
[m]

6 | 2,480.200

99.49

9.07

\'

68.9

2.0

6 | 2,483.500

50.25

74.0

23.75

9.11

354.2

2.0

6 | 2,486.800

49.48

74.0

24.52

9.15

99.9

1.0

Level in dBuW/m

Pl Level @Criticalic

aint PHr Level @Specinm Overview

T
I
|
i
1
I
|
I
|
I
I
1
|
I

MPKe Limit @6 T2.0 CHISASLE CHi

2478G 2479G 2460G 2481G 2482G 2403G 2484G 2480G 2406C 2467 G 2486G 2409G 2490G 2491G 2492G 249G 2404G 2495G 2496 G 2497 G 2498 G

256
Frequency in Hz
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BUREAU
VERITAS

Test Report No.: PSU-QBJ2408220111RF04

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Rg | [MHz]

Frequency

AVG Level
[dBpV/m]

AVG Limit
[dBuV/m]

AVG
Margin
[dB]

Correction

[dB]

Polarization

Azimuth
[deg]

Antenna
Height
[m]

6 | 2,479.760

97.03

9.07

\'

239.9

2.0

6 | 2,483.500

35.98

54.0

18.02

9.11

290.0

2.0

6 | 2,484.160

35.6

54.0

18.4

9.12

290.0

2.0

Level in dBuW/m
I~
i

AN Lesel @CrtcalPC

int NG L evel @Speciium Cverview

\ G il @120 €

\THSLE CHES

2478G 24790 24600 24810 24020 24030 24640 24850 2406G 24676 2406 G 2409G 2490 G 24916 24926 24536 245840 2495G 2496G 2497 G 24986
Frequency in Hz

236G

REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission level.
2. 2480MHz: Fundamental frequency.
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\J828,

[BUREAU |
VERITAS

BT_1/4-DQPSK

Test Report No.: PSU-QBJ2408220111RF04

CHANNEL TX Channel 0 DETECTOR Peak (PK)
FREQUENCY RANGE | 1GHz ~ 25GHz FUNETTRR Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
i PK+ - - Antenna
Frequency| PK+ Level | PK+ Limit q Correction N Azimuth -
Rg [MHz] [dBuV/m] | [dBuV/m] M[%rg]ln [dB] Polarization [deg] Ht[e;?]ht
5 |2,373.000 50.32 74.0 23.68 9.43 H 29.5 1.0
5 2,390.000 48.18 74.0 25.82 9.34 H 29.5 1.0
5 | 2,402.500 101.6 9.28 H 153.8 1.0
E 120
.:_3 1112‘.:5
- 10
E 1075
= 105
T 1025
4 100
a5
95
925
80
ars
es
an
75
75
725
70
B75
685
B25
80
575
35
525
50 ’.{.1
a7 5 I
a5 i
425
s
“a5
5
0
275
25
25
P . .
231G 235G 230G 2325G 2330G 2335G 2340G 2345G 2350G 2355G 2360G 2365G 2370G 2375G 2360G 23095G 2390G 2395G 240G 246
Frequency in Hz
PK* Leval @CriticalPoint ot Level @Spectrum Overview "y PRY Limit @BT20LBLE CHO
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BUREAU

Test Report No.: PSU-QBJ2408220111RF04

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Rg

Frequency

[MHz]

AVG Level
[dBuV/m]

AVG Limit
[dBuV/m]

AVG
Margin
[dB]

Correction
[dB]

Polarization

Azimuth
[deg]

Antenna
Height
[m]

5 |2,373.000

35.03

54.0

18.97

9.43

58

1.0

5 | 2,390.000

34.88

54.0

19.12

9.34

104.7

2.0

5 | 2,402.000

97.9

9.28

104.7

2.0

Level in dBuV/m
=

20

ANG L el @CriticalPol

int AVG Level @Spactium

e T\ AVG Limit @

231G 2315G 230G 2325G 2330G 2335G 2340G 2345G 2350G 2355G 23B0G 2385G 2370G 2375G 23B0G 235G 2390G 2395G 2400G

24 G
Frequency in Hz
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BUREAU

VERITAS

Test Report No.: PSU-QBJ2408220111RF04

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Rg

Frequency

[MHz]

PK+ Level
[dBuV/m]

PK+ Limit
[dBpV/m]

PK+
Margin
[dB]

Correction

[dB]

Polarization

Azimuth
[deg]

Antenna
Height
[m]

2,362.000

49.76

74.0

24.24

9.36

Vv

0.9

2.0

2,390.000

48.73

74.0

25.27

9.34

104.8

2.0

2,402.500

101.02

9.28

6.5

1.0

Level in dBuV/m
=

an

a5
325
N
L8]
25
25
20

PHr Level @Criticali’c

sint 2Kt Lavel @Spactrum (e

231G 2315G 230G 2325G 2330G 2335G 2340G 2345G 2350G 2355G

view PP Limit @BT20LBLE CHO

230G 2365G 2370G 2375G 23B0G 2385G 2380G 2385G 2400G

241G
Frequency in Hz
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BUREAU

Test Report No.: PSU-QBJ2408220111RF04

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Rg | [MHz]

Frequency

AVG Level
[dBuV/m]

AVG Limit
[dBuV/m]

AVG
Margin
[dB]

Correction
[dB]

Polarization

Azimuth
[deg]

Antenna
Height
[m]

2,381.000

34.94

54.0

19.06

9.39

\"

106

2.0

5 | 2,390.000

34.59

54.0

19.41

9.34

106

2.0

5 |2,402.000

95.8

9.28

106

2.0

Level in dBuW/m

AN | el @CrIticaIPe

Jint AVG Level @Spectum Overview

Ay AVGLimi

231G 235G 230G 235G 2330G 233G 2340G 2345G 230G 23556

230G

2385G 2370G 23756 2380G 2385G 2390G 2395G

24006
Frequency in Hz

2416

REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission level.

2. 2402MHz: Fundamental frequency.
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Test Report No.: PSU-QBJ2408220111RF04

CHANNEL TX Channel 39 SEEeer Peak (PK)
FREQUENCY RANGE | 1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
PK+: QPK PK+ - AVG : : Antenna
F PK+ Level il . AVG Level | AVG Limit s C t e A th g
Rg r?ﬂlﬁezr;cy [dBuVe,'vai [d|B-I|R’I.'tm ] M[&:‘rg]m [dBpV?;? [dBHV:'T‘II] M[:Irg]ln or[l:g]lon Polarization fcllr:;] Ht[arlr?]ht
3 | 4,882.000 55.76 74.0 18.24 49,75 54.0 4.25 13.711 98.9 2.0
3 | 7,323.000 53.08 74.0 20.92 41.71 54.0 12.29 17.87 0.9 2.0
E a0
E 75
T 725
= ]
R
o 65
' 625
80
515 oy
26 i'
50 i
475
45
425
40
s
35
325
30
215
25
25
20
17.5
ns
10
75
S
295
0
1G 2G G 4G 5G 6G BG G 106G 206 256G
Frequency in Hz
AVG Lewel @CriticalPoint K+ Level @CriticalPoint F WLAN O\ OPK Limit @FCC-WLAN
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BUREAU
VERITAS

Test Report No.: PSU-QBJ2408220111RF04

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
PK+: QPK PK+ - AVG q q Antenna
Rg Fre[ml_'ezr]lcy T‘;‘g If,,:fll Limit Margin ?:BG I\.;;:qe]l ?:g I‘.’:,r:]t Margin Cor[t:g;lon Polarization Aﬁrgu]t i Height
H [dBuVim] | [dB] H H [dB] g [m]
3 4,882.000 54.5 74.0 19.5 47.93 54.0 6.07 13.71 359.1 1.0
3 7,323.000 51.34 74.0 22.66 41.49 54.0 12.51 17.87 09 2.0
E a0
-é. 75
2 s
=
T ers
T e
825
&0
575
55 )
525 | -
50 ! Y
475 @ i
a5 |
425 :
a0 .
75
a5
25
30
75
25
25
20
175
15
125
10
75
Hl
25
]
1G 2G 3G 4G 5G 6G TG BG 89G 100G 206 256G
Frequency in Hz
VG | ewel @CriticalPoint ()P Level @CriticalPoint M AVG Limit @FCCWLAN M\ OPK Limit @FCC-WLAN
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission level.
2. 2441MHz: Fundamental frequency.
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Test Report No.: PSU-QBJ2408220111RF04

CHANNEL TX Channel 78 DETECTOR Peak (PK)
FREQUENCY RANGE | 1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
_ PK+ . a Antenna
Frequency | PK+ Level | PK+ Limit . Correction L Azimuth .

Rg [MHz] [dBuV/m] | [dBpV/m] M[a:jrgin [dB] Polarization [deg] Ht[el!rglj]ht

6 | 2,479.980 | 100.98 9.07 47.3 1.0

6 | 2,483.500 50.23 74.0 23.77 9.11 359.0 1.0

6 | 2,496.700 51.21 74.0 22.79 9.27 5.1 1.0

2478G 2479G 2480G 2481G 2482G 24B83G 24B4G 2485G 24B6G 2467 G 248BG 24896 2400G 2481G 2492G 2493G 2404G 2485G 2406G 2487 G Z}ﬂ?:l;uencyésllcz
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BUREAU

VERITAS

Test Report No.: PSU-QBJ2408220111RF04

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Rg

Frequency
[MHz]

AVG Level
[dBuV/m]

AVG Limit
[dBuV/m]

AVG
Margin
[dB]

Correction
[dB]

Polarization

Azimuth
[deg]

Antenna
Height
[m]

2,479.980

93.68

9.07

48.5

1.0

2,483.500

35.64

54.0

18.36

9.11

5.1

1.0

2,496.040

35.36

54.0

18.64

9.26

5.1

1.0

Level in dBuV/m

ANG L ewel @CriticalPain

it AT Lewel @S

My MG Limnit @8

IO CHTERELE CHI

I
T
1
1
|
i
|
1
i

24TBG 247G 2480G 2481G 2482G 2483G 24B4G 2485G 2486G 2487 G 248BG 2483G 2450G 2431G 2402 G 2493G 2404 G 2495G 2486G 2457 G 2458 G

256G
Frequency in Hz
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BUREAU
VERITAS

Test Report No.: PSU-QBJ2408220111RF04

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Rd | [MHz]

Frequency| PK+ Level

[dBuV/m]

.. PK+ . . Antenna
PK+ Limit . Correction i Azimuth 5
[dBuV/m] M[::\jrg:;n [dB] Polarization [deg] Ht[aﬁ]ht

6 | 2,479.980

100.81

9.07 \Y 153.8 1.0

6 | 2,483.500

49.75

74.0 24.25 9.1 Vv 5.8 1.0

6 | 2,485.700

50.83

74.0 2317 9.14 \' 255.4 2.0

Level in dBuW/m
I~
i

Pl Level @Criticalic

2478G 2479G 2460G 2481G 2402G 2403G 2484G 2480G 2406 2467 G 2486G 2409G 2490G 2491G 2492G 249G 2404G 2495G 2496 G 2497 G 2498 G 256G

sint PHr Level @Spectnam Overview "\ PEr Limit @B12.0 CHTS&BLE CH3o

Frequency in Hz
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BUREAU
VERITAS

Test Report No.: PSU-QBJ2408220111RF04

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Rg | [MHz]

Frequency

AVG Level
[dBpV/m]

AVG Limit
[dBuV/m]

AVG
Margin
[dB]

Correction

[dB]

Polarization

Azimuth
[deg]

Antenna
Height
[m]

6 | 2,479.980

94.81

9.07

\'

258.9

2.0

6 | 2,483.500

36.05

54.0

17.95

9.1

258.9

2.0

6 | 2,483.720

35.9

54.0

18.1

9.12

258.9

2.0

Level in dBuW/m
I~
i

AN Lesel @CrtcalPe

int NG L el @Speciium Cverview

\ G Ll @120 €

\THASLE CHES

2478G 24790 24800 2481G 24020 24030 24640 24850 2406G 2467G 2486 G 2409G 2490 G 24916 24926 245G 245840 24956 2496G 2497 G 24986
Frequency in Hz

236G

REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission level.
2. 2480MHz: Fundamental frequency.
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\J828,

Test Report No.: PSU-QBJ2408220111RF04

[BUREAU |
VERITAS
BT_8DPSK
CHANNEL TX Channel 0 DETECTOR Peak (PK)
FREQUENCY RANGE [1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
_— PK+ - - Antenna
Frequency| PK+ Level | PK+ Limit q Correction N Azimuth -
Rg [MHz] [dBuV/m] | [dBuV/m] M[%rg]ln [dB] Polarization [deg] Ht[e;?]ht
5 | 2,360.000 49.45 74.0 24.55 9.34 H 65.3 2.0
5 2,390.000 48.69 74.0 25.31 9.34 H 5.1 1.0
5 | 2,402.000 103.21 9.28 H 5.1 1.0
E 120
,:'3 1112‘.:5
- 10
E 1075
= 105
T 1025
4 100
a5
95
925
80
ars
ws
an
75
75
725
70
B75
685
B25
80
575
35
525
50
a7 5
a5
425
s
“s5
s
0
275
25
25
20
231G 235G 230G 2325G 2330G 2335G 2340G 2345G 2350G 2355G 2360G 2365G 2370G 2375G 2360G 2395G 2390G 2395G 240G 246
Frequency in Hz
PK* Level @CriticalPoint ot Level @Spectrum Overview  "yPRr Limit @BT20LBLE CHO
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BUREAU

VERITAS

Test Report No.: PSU-QBJ2408220111RF04

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Rg

Frequency
[MHz]

AVG Level
[dBuV/m]

AVG Limit
[dBuV/m]

AVG
Margin
[dB]

Correction
[dB]

Polarization

Azimuth
[deg]

Antenna
Height
[m]

2,373.000

34.91

54.0

19.09

9.43

162.1

1.0

2,390.000

34.18

54.0

19.82

9.34

5.1

1.0

2,402.000

92.91

9.28

5.1

1.0

Level in dBuV/m
=

ANG L ewel @CriticalPain

it AVG Leval @Spactrum

e T\ AVG Limit @

231G 2315G 2320G 2325G 2330G 2335G 2340G 2345G 2350G 2355G

230G 23685G 230G 2375G 23B80G 2385G 2380G 235G 2400G
Frequency in Hz

(T
T

241G
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BUREAU

Test Report No.: PSU-QBJ2408220111RF04

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Rg

Frequency

[MHz]

PK+ Level
[dBuV/m]

PK+ Limit
[dBpV/m]

PK+
Margin
[dB]

Correction

[dB]

Polarization

Azimuth
[deg]

Antenna
Height
[m]

5 | 2,375.500

49.08

74.0

24.92

9.42

Vv

355.5

2.0

5 | 2,390.000

47.35

74.0

26.65

9.34

355.5

2.0

5 | 2,402.000

101.08

9.28

49.7

1.0

Level in dBuV/m
=

an

a5
325
N
L8]
25
25
20

PHe

sint 2Kt Lavel @Spactrum (e

231G 2315G 230G 2325G 2330G 2335G 2340G 2345G 2350G 2355G

view PP Limit @RTO0LBLE CHO

230G 2365G 2370G 2375G 23B0G 2385G 2380G 2395G 2400G

241G
Frequency in Hz
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BUREAU

Test Report No.: PSU-QBJ2408220111RF04

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Rd | [MHz]

Frequency

AVG Level
[dBuV/m]

AVG Limit
[dBuV/m]

AVG
Margin
[dB]

Correction
[dB]

Polarization

Azimuth
[deg]

Antenna
Height

[m]
2.0

2,362.000 35.03 54.0 18.97 9.36

9.34

Vv 92.8

92.8

5 | 2,390.000 34.1 54.0 19.9

2.0

5 |2,402.000 92.01 9.28 100.0 1.0

Level in dBuv/m

231G 235G 230G 23250G 2330G 233G 2340G 2345G 2350G 23556 230G 2I65G 2IT0G 2I7HG 230G 23\ICG 2IWG 238G 240G 2416

Frequency in Hz
AN Lesel @CriticalPoint AN Level @Specium Overview My AVGLIMIE @ET2Z0GBLE CHO

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission level.
2. 2402MHz: Fundamental frequency.
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BUREAU

Test Report No.: PSU-QBJ2408220111RF04

CHANNEL TX Channel 39 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
PK+: QPK PK+ L AVG . 1 Antenna
Frequency | PK+ Level e ai AVG Level | AVG Limit ai Correction S Azimuth :
R |" [MHz] | [dBuV/m] : dlﬁl;:"v'ftml M[‘;;']'" [dBuV/m] | [dBuV/im] M[%’]'" [aB] | Polarization | o0 H‘["r'l?]ht
3 | 4,882.000 54.89 74.0 19.11 46.59 54.0 741 13.71 122.6 2.0
3 7,323.000 51.91 74.0 22.09 4.7 54.0 12.29 17.87 235.0 1.0
E 80
:5 75
L 728
E 70
T 675
T e
625
&0
575
55
525 -
50 g
475 :
45 T
425
40
s
35
325
30
2r5
25
225
20
175
15
25
10
75
5
25
o
1G 2G G 4G 5G 6G 7G aG 8G 100G 20G 25G
Frequency in Hz
L 1 alPol PH+ Level @CriticalPoint G Limit @FCC-WLAN '\;iJ\"\luj il @FCC-WLAN
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J82 Test Report No.: PSU-QBJ2408220111RFO04
ENGEY
[ VERITAS |

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
PK+: QPK PK+ - AVG . . Antenna
Frequency | PK+ Level S . AVG Level | AVG Limit : Correction S Azimuth :
RI [""IMHz] ~ | [dBuVIm] [d|B_I|R’IItm] M[*:"g]'“ [dBuV/m] | [dBpV/m] M[Z’g]'“ [dg] | Polarization | “Tro 0 H‘[’r'r?]ht
3 | 4,882.000 55.76 74.0 18.24 48.1 54.0 5.9 13.71 1 2.0
3 | 7,323.000 53.46 74.0 20.54 41.88 54.0 1212 17.87 247 1.0
E a0
-é. 75
2 725
£ 7o
]
T g8
825
80
575 ..
56 P
525 ! o
5 ! i
a7 5 ! !
a5 1
425
40
75
a5
325
0
2r5
25
25
20
175
15
125
10
75
5
25
0
1G 2G 3G 4G G 6G TG BG 8G 106G 206 25G
Frequency inHz
AV L evel @CriticalPoint () PR Level @CriticalPoint My AVG Limit @FCCWIAN MG OPK Limit @FCC-WAN
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission level.
2. 2441MHz: Fundamental frequency.
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CHANNEL TX Channel 78 DETECTOR Peak (PK)
FREQUENCY RANGE | 1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
. PK+ . a Antenna
Frequency | PK+ Level | PK+ Limit . Correction e Azimuth .

Rg [MHz] [dBuV/m] | [dBpV/m] M[a:jrgin [dB] Polarization [deg] Ht[el!rglj]ht

6 | 2,479.980 | 101.14 9.07 354.9 2.0

6 | 2,483.500 49.61 74.0 24.39 9.11 5.8 1.0

6 | 2,484.160 50.21 74.0 23.79 9.12 5.8 1.0

2478G 2479G 2480G 2481G 2482G 24B83G 24B4G 2485G 24B6G 2467 G 248BG 24B89G 2400G 2481G 2492G 2483G 2404G 2485G 2406G 2487 G Z}ﬂ?:lfuencyésllcz
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ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Rg

Frequency
[MHz]

AVG Level
[dBuV/m]

AVG Limit
[dBuV/m]

AVG
Margin
[dB]

Correction
[dB]

Polarization

Azimuth
[deg]

Antenna
Height
[m]

2,479.980

93.16

9.07

46.1

1.0

2,483.500

35.47

54.0

18.53

9.11

5.1

1.0

2,483.720

35.42

54.0

18.58

9.12

5.1

1.0

Level in dBuV/m
=

AV el @CriticalPair

AT Lewel @Spectrum Dverview

Py MG Limnit @

IO CHTERELE CH

2478G 24T8G 2480G 2481G 2482G 2463G 24B4G 2485G 2486G 2487 G 248BG 2489G 2400G 2481G 2492G 2493G 2404G 2495G 2406 G 2487 G 24088 G
Frequency in Hz

25G
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Test Report No.: PSU-QBJ2408220111RF04

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Rd | [MHz]

Frequency

PK+ Level
[dBpV/m]

PK+ Limit
[dBuV/m]

PK+
Margin
[dB]

Correction

[dB]

Polarization

Azimuth
[deg]

Antenna
Height
[m]

6 | 2,479.980

103.37

9.07

\'

255.4

2.0

6 | 2,483.500

51.1

74.0

22.89

9.1

255.4

2.0

6 | 2,483.720

50.07

74.0

23.93

9.12

255.4

2.0

Level in dBuW/m
I~
i

Pl Level @CriticalPoint

PR+ Level @Spectnum Overview

M PKe Limit @6 T2.0 CHISASLE CHi

2478G 2479G 2460G 2481G 2402G 2403G 2484G 2480G 2406C 24067 G 2486G 2409G 2490G 2491G 2492G 249G 2494G 2495G 2496 G 2497 G 2498 G

256
Frequency in Hz
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Test Report No.: PSU-QBJ2408220111RF04

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Rg | [MHz]

Frequency| AVG Level | AVG Limit

AVG . . Antenna
g Correction . Azimuth 5
[dBuV/m] | [dBuV/m] M[::\jrg:;n [dB] Polarization [deg] Ht[aﬁ]ht

6 | 2,479.980

94.79 9.07 \Y 261.3 2.0

6 | 2,483.500

36.56 54.0 17.44 9.1 Vv 261.3 2.0

6 | 2,483.720

36.32 54.0 17.68 9.12 \' 261.3 2.0

Level in dBuW/m
I~
i

2478G 2479G 2460G 2481G 2402G 2403G 2484G 2480G 2406 2467 G 24806G 2409G 2490G 2491G 2492G 249G 2494G 2495G 2496 G 2497 G 2498 G 256G

AV Lesel @CrIticalPe

Frequency in Hz

aint AVG Level @Specinum Overview ™\ AVG Linit @8 T2.0 CH 5281 E CH9

REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission level.

2. 2480MHz

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech

(Suzhou) Co., Ltd.

: Fundamental frequency.
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3.2 NUMBER OF HOPPING FREQUENCY USED

3.21 LIMIT OF HOPPING FREQUENCY USED

At least 15 channels frequencies, and should be equally spaced.

3.2.2 TEST SETUP

EUT SPECTRUM
ANALYZER
3.2.3 TEST INSTRUMENTS
Equipment Manufacturer Model No. Serial No. Last Cal. Next Cal.
EMI Test R&S ESW 44  |101973 Mar.28,24  |Mar.27,26
Receiver
Open Switchand 10 OSP-B157W8 |100836 N/A N/A
Control Unit
Vector Signal R&S SMBV100B  |102176 Mar.29,24  |Mar.28,26
Generator
Signal Generator R&S SMB100A03 182185 Mar.29,24 Mar.28,26
WIDEBANDRADIO
COMMUNICATION |R&S CMW500 169399 Jun.19,24  |Jun.18,26
TESTER
Hygrothermograph |DELI 20210528 SZ015 Sep.06,22 |Sep.05,24
Hygrothermograph  |DELI 20210528 SZ015 Sep.05,24  |Sep.04,26
PC LENOVO E14 HRSWO0024 |N/A N/A
CABLE R&S :]112‘]103539'00 ggEP'O3'20'O Apr.27,24  |Apr.26,25
CABLE R&S :]112‘]103539'00 ?OEP'O:;'ZO'O Apr.27,24  |Apr.26,25
Test Software EMC32 EMC32 N/A N/A N/A
Temperature 5856607810
Chamber votsch VT4002 0050 May.30,24 [(May.29,26
Power Meter R&S NRX 102380 Mar.28,24 Mar.27,26
Power Meter probe |R&S NRPG6A 102942 Mar.28,24 Mar.27,26
NOTE:

1. The calibration interval of the above test instruments is 12 /24 months and the calibrations are
traceable to CEPREI/CHINA, GRGT/CHINA and NIM/CHINA.
2. The test was performed in RF Oven room.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech

o . . ) Tel: +86 (0557) 368 1008
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3.2.4 TEST PROCEDURES

a. Check the calibration of the measuring instrument (SA) using either an internal
calibrator or a known signal from an external generator.

b. Turn on the EUT and connect its antenna terminal to measurement via a low loss
cable. Then set it to any one measured frequency within its operating range and
make sure the instrument is operated in its linear range.

c. Set the SA on MaxHold Mode, and then keep the EUT in hopping mode. Record
all the signals from each channel until each one has been recorded.

d. Set the SA on View mode and then plot the result on SA screen.

e. Repeat above procedures until all frequencies measured were completed.

3.2.5 DEVIATION FROM TEST STANDARD

No deviation.

3.2.6 TEST RESULTS

There are 79 hopping frequencies in the hopping mode. Please refer to next two
pages for the test result. On the plots, it shows that the hopping frequencies are
equally spaced.

Please Refer to Appendix Of this test report.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech

o . . ) Tel: +86 (0557) 368 1008
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3.3 DWELL TIME ON EACH CHANNEL
3.3.1 LIMIT OF DWELL TIME USED

The average time of occupancy on any channel shall not be greater than 0.4
seconds within a period of 0.4 seconds multiplied by the number of hopping
channels employed.

3.3.2 TEST SETUP

SPECTRUM
ANALYZER

EUT

3.3.3 TEST INSTRUMENTS
Refer to section 3.3.3 to get information of above instrument.

3.3.4 TEST PROCEDURES

a. Check the calibration of the measuring instrument (SA) using either an internal
calibrator or a known signal from an external generator.

b. Turn on the EUT and connect its antenna terminal to measurement via a low
loss cable. Then set it to any one measured frequency within its operating
range and make sure the instrument is operated in its linear range.

c. Adjust the center frequency of SA on any frequency be measured and set SAto
zero span mode. And then, set RBW and VBW of spectrum analyzer to proper
value.

d. Measure the time duration of one transmission on the measured frequency.
And then plot the result with time difference of this time duration.

e. Repeat above procedures until all different time-slot modes have been

completed.
Huarui 7layers High Technology Tt.)we.r N, Innovatlgn Cente.r, 88 Z.uyl Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province
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3.3.5 DEVIATION FROM TEST STANDARD

No deviation.
3.3.6 TEST RESULTS

Please Refer to Appendix Of this test report

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech
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3.4 CHANNEL BANDWIDTH

3.4.1 LIMITS OF CHANNEL BANDWIDTH

For frequency hopping system operating in the 2400-2483.5MHz, If the 20dB bandwidth
of hopping channel is greater than 25kHz, two-thirds 20dBbandwidth of hopping
channel shell be a minimum limit for the hopping channel separation.

3.42 TEST SETUP

SPECTRUM
ANALYZER

EUT

3.4.3 TEST INSTRUMENTS
Refer to section 3.3.3 to get information of above instrument.

3.4.4 TEST PROCEDURE

a. Check the calibration of the measuring instrument using either an internal calibrator
or a known signal from an external generator.

b. Turn on the EUT and connect it to measurement instrument. Then set it to any one
convenient frequency within its operating range. Set a reference level on the
measuring instrument equal to the highest peak value.

c. Measure the frequency difference of two frequencies that were attenuated 20dB
from the reference level. Record the frequency difference as the emission
bandwidth.

d. Repeat above procedures until all frequencies measured were complete.

3.4.5 DEVIATION FROM TEST STANDARD

No deviation.
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province
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3.4.6 EUT OPERATING CONDITION

The software provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.

3.4.7 TEST RESULTS

Please Refer to Appendix Of this test report.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech
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3.5 HOPPING CHANNEL SEPARATION

3.5.1 LIMIT OF HOPPING CHANNEL SEPARATION

At least 25kHz or two-third of 20dB hopping channel bandwidth (whichever is greater).

3.5.2

TEST SETUP

SPECTRUM
ANALYZER

EUT

3.5.3 TEST INSTRUMENTS

Refer to section 3.3.3 to get information of above instrument.

3.5.4 TEST PROCEDURES

1.

Check the calibration of the measuring instrument using either an internal
calibrator or a known signal from an external generator.

Turn on the EUT and connect it to measurement instrument. Then set it to any one
convenient frequency within its operating range.

By using the MaxHold function record the separation of two adjacent channels.

Measure the frequency difference of these two adjacent channels by SA MARK
function. And then plot the result on SA screen.

Repeat above procedures until all frequencies measured were complete.

3.5.5 DEVIATION FROM TEST STANDARD

No deviation.
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province
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3.5.6 TEST RESULTS

Please Refer to Appendix Of this test report.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech
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3.6 MAXIMUM OUTPUT POWER

3.6.1 LIMITS OF MAXIMUM OUTPUT POWER MEASUREMENT

The Maximum Output Power Measurement is 125mW.

3.6.2 TEST SETUP

EUT |: Power Sensor

10dB ATTENUATION
PAD

Power Meter

3.6.3 TEST INSTRUMENTS

Refer to section 3.3.3 to get information of above instrument.

3.6.4 TEST PROCEDURES

A peak power sensor was used on the output port of the EUT. A power meter was used
to read the response of the peak power sensor. Record the power level.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech
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3.6.5 DEVIATION FROM TEST STANDARD
No deviation.

3.6.6 EUT OPERATING CONDITION

The software provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech
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3.6.7 TEST RESULTS

3.6.7.1 MAXIMUM PEAK OUTPUT POWER

Please Refer to Appendix Of this test report.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech
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3.6.7.2 AVERAGE OUTPUT POWER (FOR REFERENCE)

The average power sensor was used on the output port of the EUT. A power meter was
used to read the response of the power sensor. Record the power level.

Please Refer to Appendix Of this test report.
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3.7 OUT OF BAND MEASUREMENT

3.7.1 LIMITS OF OUT OF BAND MEASUREMENT

Below —20dB of the highest emission level of operating band (in 100KHz RBW).

3.7.2  TEST INSTRUMENTS
Refer to section 3.3.3 to get information of above instrument.

3.7.3 TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer via a low loss cable.
Spectrum Analyzer was set RBW to 100 kHz and VBW to 300 kHz with suitable
frequency span including 100 MHz bandwidth from band edge. Detector = PEAK and
Trace mode = Max Hold. The band edges was measured and recorded.

3.7.4 DEVIATION FROM TEST STANDARD

No deviation.

3.7.5 EUT OPERATING CONDITION

The software provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.

3.7.6 TEST RESULTS

The spectrum plots are attached on the following images. D1 line indicates the highest
level. D2 line indicates the 20dB offset below D1. It shows compliance to the
requirement.

Please Refer to Appendix Of this test report.
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4 PHOTOGRAPHS OF THE TEST CONFIGURATION

Please refer to the attached file (Test Setup Photo).
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5 MODIFICATIONS RECORDERS FOR ENGINEERING CHANGES TO
THE EUT BY THE LAB

No any modifications are made to the EUT by the lab during the test.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech
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6 Appendix

20DB EMISSION BANDWIDTH
TEST RESULT

Test Report No.: PSU-QBJ2408220111RF04

TestMode | Antenna | Frequency[MHz] Al FL[MHZz] FH[MHz] LimitftMHz] | Verdict
EBW[MHz]
2402 0.918 2401.523 2402.441
DH5 Antl 2441 0.936 2440.520 2441.456
2480 0.945 2479.517 2480.462
2402 1.317 2401.319 2402.636
2DH5 Antl 2441 1.320 2440.316 2441.636
2480 1.335 2479.307 2480.642
2402 1.323 2401.322 2402.645
3DH5 Antl 2441 1.311 2440.325 2441.636
2480 1.317 2479.322 2480.639
TEST GRAPHS

DH5_Antl_2402

o .6 s

Ref Offset 10.1 dB
Ref 30.00 dBm

Center 2.402000 GHz

SENSE:INT|

ALIGN AUTO  [02:30:23PM Sep 07, 2024

Trig: FreeRun

: Wide —+—
IFGain:Low #Atten: 40 dB

#VBW 100 kHz

[
#Avg Type: RMS TRACE FIFIERY
. Tvee [l
o7 il ddddd

Avg|Hold: 1001100

Span 3.000 MHZ!
Sweep 3.200 ms (1001 pts)

MKR| MODE| TRC| SCL

FUNCTION

1 IMEERER 2. 401 523GHz| 15! 934 d8m [ [ ]
pA N [1]f] 2.401991 Gl _——_
3 mIll] 918 kHz 4: 720dB ———

FUNCTION WIDTH FUNCTIONVALUE  ~

: _

Frequency

CF Step
300.000 kHz,
Auto Man

FreqOffset
0Hz

Scale Type

Log Lin

Tgss

DH5_Antl 2441

Huarui 7layers High Technology

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province

Page 67 of 113

Tel: +86 (0557) 368 1008

Report Version 1




[BUREAU |
VERITAS

Test Report No.: PSU-QBJ2408220111RF04

[ Keysight Spectrum Analyzer - Swept SA
RL RF 500 AC SENSEINT] ALTGN AUTO
Center Freq 2.441000000 GHz X #Avg Type: RMS
PNO: Wide ~—»— 1rig: Free Run Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

Ref Offset 9.96 dB
Ref 30.00 dBm

Span 3.000 MHz
Sweep 3.200 ms (1001 pts)

MKH MDDE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE ~ ~
I]——
IIInII__—
A A1 F[(A)  936kHz[(A) -0024d8] [ [ ]
4 r - 1

EER

Frequency

B

CF Step
300.000 kHz
Auto Man

FreqOffset
0 Hz|

Scale Type
Log Lin

Toems

DH5_Ant1_2480

SENSE:INT] ALTGN AUTO_[02:35:13PM Sep 07,2024
#Avg Type: RMS AL

PNO: Wide —»— 1rig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Ref Offset 10.18 dB
Ref 30.00 dBm

Span 3.000 MHZ!
#VBW 100 kHz Sweep 3.200 ms (1001 pts)

MKR| MODE| TRC| SCL FUNCTION | FUNCTION WIDTH FUNCTION VALUE  ~

1 MEEREE 2. 479 517 GHz ETE 259 d8m [ 00 0000000 ]
z [N 1 ]f] 2479997 GHz 3688dBm| [ [ 00|
(&) o45kHz[(A)  0831dB|

CF Step
300.000 kHz
Auto Man

FreqOffset
0Hz

2DH5_Antl_2402
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[ Keysight Spectrum Analyzer - Swept SA =] & =
RL RF 50Q AC SENSE:INT| ALIGN AUTO E
Center Freq 2.402000000 GHz X #Avg Type: RMS G requency
'PNO: Wide —»— 119: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB
Auto Tune|
Ref Offset 10.1 dB
E% dB/div Ref 30.00 dBm
Span 3.000 MHz CF Step
Sweep 3.200 ms (1001 pts) 300.000 kHz|
Auto Man
MKH MODE TRC| SCL| Y FUNCTION FUNCTION WIDTH FUNCTION VALUE ~ ~
T Y T — —— | ]
[ 2402000 GHz| I
FreqOffset
L 0 Hz|
e |
Scale Type
Log Lin
2DH5_Antl 2441
= Ana\ym Swept SA |- ]
50 AC SENSE:INT| [ ALTGN AUTO
#Avg Type: RMS TRE Frequency
BNO: Wide —»— Trig: Free Run Avg|Hold: 1001100 v
IFGain:] Luw #Atten: 40 dB
Auto Tune
Ref Offset 9.96 dB y
10 dBidiv__Ref 30.00 dBm -
Log
Span 3.000 MHz CF Step
Sweep 3.200 ms (1001 pts) 300,000 kHz
Auto Man
MKR MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE ~ ~
© I ¥ T T —— ]
77 T LT 1 B ———
[(B) 1320 MHz[(Al _ -0.040 dB| FreqOffset
0 Hz|
2DH5_Ant1l_2480
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Keys\gm Spedmm Ana\yxev Suept A

SENSE:INT] [ ALIGN AUTO
#Avg Type: RMS
: —»— 1rig: FreeRun Avg|Hold: 100/100
IFGam Low #Atten: 40 dB

Ref Offset 10.18 dB
10 dBidiv__ Ref 30.00 dBm
o

Span 3.000 MHz
Sweep 3.200 ms (1001 pts)

MKH MDDE TRC| SCL FUNCTION | FUNCTION WIDTH FUNCTION VALUE  »

[1]f] 2, 479 307 GHz ETY ooa dBm| |
z IIIIIII
(B 1.335MHz[(A

[ o] & ]

Frequency

CF Step
300.000 kHz
Auto Man

FreqOffset
0 Hz|

Scale Type
Log Lin

3DH5_Antl_2402

f] Ana\yjev Swept SA

RN

SENSE:INT] [ ALTGN AUTO
#Avg Type: RMS
PNO: Wide —»— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 10.1 dB
Ref 30.00 dBm

Span 3.000 MHZ!
Sweep 3.200 ms (1001 pts)

MKR| MODE| TRC| SCL FUNCTION | FUNCTION WIDTH FUNCTION VALUE  ~

f N [1]f] 2. 401 322 GHz 18, 224 d8m [ 000 0000000 ]
z [N 1] f] 2.401 991 GHz 2062dBm| [ [
(&) 1323MHz[(A) 001248

Frequency

CF Step
300.000 kHz
Auto Man

FreqOffset
0Hz

3DH5_Antl_2441
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SENSEINT]

ALTGN AUTO

#Avg Type: RMS

Trig: FreeRun
#Atten: 40 dB

PNO: Wide ——
IFGain:Low

Ref Offset 9.96 dB
Ref 30.00 dBm

#VBW 100 kHz

AvglHold: 1001100

Span 3.000 MHz
Sweep 3.200 ms (1001 pts)

MKH MDDE TR SLL FUNCTION

15902 dBm
0122dB[ |
—_

FUNCTION WIDTH FUNCTION VALUE  »

X
I R
z I!lllll 2.440 991 GHz 3243¢Bm| [
AT

Frequency

CF Step
300.000 kHz
Auto Man

FreqOffset
0 Hz|

Scale Type
Log Lin

Torms

3DH5_Antl_2480

SENSE:INT]

ALTGN AUTO_ [02:53:46
R

#Avg Type: RMS
AvglHold: 100100

= Trig: FreeRun

IFGa:n Luw #Atten: 40 dB

Ref Offset 10.18 dB
Ref 30.00 dBm

Center 2.480000 GHz
#VBW 100 kHz

Span 3.000 MHZ!
Sweep 3.200 ms (1001 pts)

MKR| MODE| TRC| SCL

[1]f] 2. 479 322 GHz ETA 045 dBm

FUNCTION

FUNCTION WIDTH FUNCTION VALUE  ~

1 I |
2 IIIIII]———
A1 (1] ff@) 1317MHz[A) 03828 T [ |
_—

Frequency

CF Step
300.000 kHz
Auto Man

FreqOffset
0Hz

Scale Type

Log Lin

OCCUPIED CHANNEL BANDWIDTH

TEST RESULT

TestMode | Antenna | Frequency[MHz] OCB [MHz] FL[MHz] FH[MHz] Limit(MHz] | Verdict
2402 0.82938 2401.5654 | 2402.3947 - -
DH5 Antl 2441 0.83440 2440.5599 | 2441.3943 - -
2480 0.82948 2479.5598 | 2480.3892 - -
2402 1.1818 2401.3875 | 2402.5693 - -
2DH5 Antl 2441 1.1873 2440.3836 | 2441.5709 - ---
2480 1.1902 2479.3810 | 2480.5712 - -
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[(BUREAU |
2402 1.1892 2401.3845 | 2402.5737
3DH5 Antl 2441 1.1813 2440.3885 | 2441.5698
2480 1.1942 2479.3811 | 2480.5753
TEST GRAPHS
DH5_Antl_2402
[o ] & =)

[ Keysight Spectrum Analyzer - Occupied BW
i 0 ALTGN AUTO___[02:30:28PM Sep 07,2024
Radio Std: None

[
Center Freq: 2.402000000 GHz Frequency

—»— Trig: FreeRun Avg|Hold: 1001100
#Atten: 40 dB

RL
Center Fre

#FGain:Low Radio Device: BTS

Ref Offset 10.1 dB Mkr1 2.401952 GHZ

Ref 30.00 dBm

Span 3.000 MHz|

Center 2.402000 GHz
E: Sweep 3.2ms

Res BW 30 kHz #VBW 100 kHz

Occupied Bandwidth Total Power 13.0 dBm

829.38 kHz
-19.954 kHz % of OBW Power
1.132 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

DH5_Antl_2441

(o]0 ek

Frequency

[ Keysight Spectrum Analyzer - Occupied BW

ALTGN AUTO _[02:33:08PM Sep 07,2024
Radio Std: None

[
Center Freq: 2441000000 GHz
o> Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 40 dB Radio Device: BTS

MKr1 2.440994 GHZ
3.5582 dBm

Ref Offset 9.96 dB
Ref 30.00 dBm

CenterFreq
2.441000000 GHz

Span 3.000 MHz
Sweep 3.2ms

Center 2.441000 GHz
#Res BW 30 kHz

CF Step
300.000 kHz|
Man

#VBW 100 kHz

Occupied Bandwidth Total Power 12.4 dBm

834.40 kHz
-22.875 kHz % of OBW Power
1.134 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

DH5_Antl_2480
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[ Keysight Spectrum Analyzer - Occupied BW

[ o] & =]

#IFGain:Low

Ref Offset 10.18 dB
Ref 30.00 dBm

ALTGN AUTO __[02:35:22PM Sep 07, 2024

Radio Std: None

[
Center Freq: 2.480000000 GHz Frequency

—»— 1rig: FreeRun Avg|Hold: 100/100

#Atten: 40 dB Radio Device: BTS

Mkr1 2.479994 GHZ
3.9710 dBm

Center 2.480000 GHz

Res BW 30 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

CenterFreq
2.480000000 GHz

Span 3.000 MHz|

#VBW 100 kHz Sweep 3.2ms

Total Power 12.9 dBm
829.48 kHz
-25.512 kHz

1.127 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

CF Step
300.000 kHz
Man

f] Analyzer - Occupied BW

| RL RF AC
Center Freq 2.402000000 GHz

SENSE:INT] [
Center Freq: 2.402000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 40 dB

ALTGN AUTO  [02:37:46PM Sep 07, 2024

Radio Std: None

=
#IFGain:Low Radio Device: BTS

Ref Offset 10.1 dB
Ref 30.00 dBm

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Span 3.000 MHz
Sweep 3.2ms|
Auto

#VBW 100 kHz
Total Power 13.4 dBm
1.1818 MHz
-21.585 kHz
1.378 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

2DH5_Antl_2441

[N

Frequency

CF Step
300.000 kHz
Man
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[ Keysight Spectrum Analyzer - Occupied BW

#IFGain:Low

Ref Offset 9.96 dB
Ref 30.00 dBm

Center 2.441000 GHz
#Res BW 30 kHz

Occupied Bandwidth

ALLGN AUTO _ [02:40:18PM Sep 07, 2024

[
Center Freq: 2.441000000 GHz
—»— 1rig: FreeRun Avg|Hold: 100/100
#Atten: 40 dB

Radio Std: None
Radio Device:BTS

Mkr1 2.441003 GHZ
3.2247 dBm|

Span 3.000 MHz
#VBW 100 kHz Sweep 3.2ms

Total Power 13.0 dBm

1.1873 MHz

Transmit Freq Error
x dB Bandwidth

-22.773 kHz
1.372 MHz xdB

% of OBW Power 99.00 %
-26.00 dB

2DH5_Ant1_2480

[ o] & ]

Frequency

CenterFreq
2.441000000 GHz

CF Step
300.000 kHz,
Man

f] Analyzer - Occupied BW

| RL RF AC
Center Freq 2.480000000 GHz

==
#FGain:Low

Ref Offset 10.18 dB
Ref 30.00 dBm

Occupied Bandwidth

SENSEINT] [ AIGNAUTO  [02:44:01PMSep07,2024

Center Freq: 2480000000 GHz Radio Std: None
Trig: FreeRun Avg|Hold: 1001100

#Atten: 40 dB Radio Device: BTS

Mkr1 2.479961 GHz|
2.3111 dBm

Span 3.000 MHz
#VBW 100 kHz Sweep 3.2ms

Total Power 13.0 dBm

1.1902 MHz

Transmit Freq Error
x dB Bandwidth

-23.901 kHz
1.384 MHz xdB

% of OBW Power 99.00 %
-26.00 dB

3DH5_Antl_2402

=S

Frequency

CenterFreq
2480000000 GHz

CFStep
300.000 kHz|

Auto Man
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[ Keysight Spectrum Analyzer - Occupied BW

[ o] & ]

#IFGain:Low

Ref Offset 10.1 dB
Ref 30.00 dBm

ALIGN AUTO __ [02:47:22PM Sep 07, 2024

Radio Std: None

[
Center Freq: 2.402000000 GHz Frequency

o+~ Trig: FreeRun Avg|Hold: 1001100

#Atten: 40 dB Radio Device: BTS

Mkr1 2.401982 GHZ
3.0086 dBm)

Center 2.402000 GHz

Res BW 30 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

CenterFreq
2.402000000 GHz

Span 3.000 MHz|

#VBW 100 kHz Sweep 3.2ms

Total Power 13.4 dBm
1.1892 MHz
-20.906 kHz

1.368 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

CF Step
300.000 kHz,
Man

f] Analyzer - Occupied BW

| RL RF AC
Center Freq 2.441000000 GHz

SENSE:INT] [
Center Freq: 2.441000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 40 dB

ALTGN AUTO [02:50:56PM Sep 07, 2024

Radio Std: None

=
#FGain:Low Radio Device: BTS

Ref Offset 9.96 dB
Ref 30.00 dBm

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Span 3.000 MHz
Sweep 3.2ms|
Auto

#VBW 100 kHz
Total Power 13.0 dBm
1.1813 MHz
-20.816 kHz
1.362 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

3DH5_Antl_2480

=R

Frequency

CF Step
300.000 kHz
Man
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SENSE:INT] [
Center Freq: 2.480000000 GHz

o+~ Trig: FreeRun
#IFGain:Low #Atten: 40 dB

Ref Offset 10.18 dB
Ref 30.00 dBm

Center 2.480000 GHz
#Res BW 30 kHz

Occupied Bandwidth

1.1942 MHz
Transmit Freq Error -21.853 kHz
x dB Bandwidth 1.386 MHz

ALTGN AUTO __ [02:53:55PM Sep 07, 2024

#VBW 100 kHz

Total Power

Avg|Hold: 1001100

Radio Std: None

Radio Device: BTS

Mkr1 2.479991 GHZ
2.4746 dBm

Frequency

CenterFreq

2.480000000 GHz|

Span 3.000 MHz
Sweep 3.2ms

13.2dBm

% of OBW Power 99.00 %

xdB

MAXIMUM CONDUCTED OUTPUT POWER
TEST RESULT

-26.00 dB

CF Step
300.000 kHz
Man

Average Peak Peak | Conducted EIRP
Frequency EIRP EIRP Power
TestMode | Antenna power Power power Limit Limit Verdict
[MHZ] [dBm] [mw] Setting
[dBm] [dBm] [mw] [dBm] [dBm]
2402 6.71 6.75 4.73 <20.97 6.92 4.92 <36.00 PASS Defult
DH5 Antl 2441 7.09 7.1 5.13 <20.97 7.27 5.33 <36.00 PASS Defult
2480 7.04 7.05 5.07 <20.97 7.22 5.27 <36.00 PASS Defult
2402 6.49 6.51 4.48 <20.97 6.68 4.66 <36.00 PASS Defult
2DH5 Antl 2441 6.69 6.7 4.68 <20.97 6.87 4.86 <36.00 PASS Defult
2480 6.77 6.78 4.76 <20.97 6.95 4.95 <36.00 PASS Defult
2402 6.5 6.55 4.52 <20.97 6.72 4.70 <36.00 PASS Defult
3DH5 Antl 2441 6.67 6.7 4.68 <20.97 6.87 4.86 <36.00 PASS Defult
2480 6.73 6.72 4.70 <20.97 6.89 4.89 <36.00 PASS Defult

Note:EIRP=Peak Power+Gain
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CARRIER FREQUENCY SEPARATION
TEST RESULT

TestMode Antenna Frequency[MHz] Result{MHz] Limit{MHz] Verdict
DH5 Antl Hop 0.85 >0.630 PASS
2DH5 Antl Hop 1.036 20.890 PASS
3DH5 Antl Hop 1.006 20.882 PASS
TEST GRAPHS

DH5_Ant1_Hop

L el ]
LA
HNNRV4RRER

ENSE:INT]

PRO:Tost o Trig: Free Run
IFGain:Low #Atten: 40 dB

HENEANEEER
lllllqalll

#VBW 300 kHz

[
#Ave

g Type: RM S’
Avg|Hold: 5000/5000

HNENRV NN
IRV 4EEER

Stop 2442500 GHz
Sweep 1.000 ms (1001 pts)

STATUS

2DH5_Antl_Hop

2024

Auto Man

Log Lin

Frequency

CenterFreq
2441500000 GHz

StartFreq
2.440500000 GHz|

StopFreq
2442500000 GHz

CFStep
200.000 kHz|

Freq Offset
0Hz

Scale Type
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[ Keysight Spectrum Analyzer - Swept SA

Ref Offset 9.96 dB
Ref 30.00 dBm

RL RF AC
Center Freq 2.441500000 GHz

SENSE:INT] [ ALIGN AUTO
#Avg Type: RMS
Avg|Hold: 5000/5000

Trig: FreeRun

PNO: Fast =~
#Atten: 40 dB

IFGain:Low

Sweep 1.000 ms (1001 pts)

#VBW 300 kHz

3DH5_Antl _Hop

Frequency

Auto Tune|

CF Step
200.000 kHz,

| |
FreqOffset

e | |
Scale Type

0Hz

SA

Analyzer - Swept

Ref Offset 9.96

RL RF AC
Center Freq 2.441500000 GHz

Ref 30.00 dBm

[ ALTGN AUTO
#Avg Type: RMS
Avg|Hold: 5000/5000

SENSE:INT|

Trig: FreeRun

PNO: Fast —+—
w #Atten: 40 dB

IFGain:Lo

dB

#VBW 300 kHz

Huarui 7layers High Technology
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78 Test Report No.: PSU-QBJ2408220111RF04
TIME OF OCCUPANCY

TEST RESULT

BurstWidth TotalHops
TestMode Antenna | Frequency[MHz] Result[s] Limit[s] Verdict
[ms] [Num]
DH1 Antl Hop 0.376 320 0.12 <0.4 PASS
DH3 Antl Hop 1.631 160 0.261 <0.4 PASS
DH5 Antl Hop 2.879 106.67 0.307 <0.4 PASS
2DH1 Antl Hop 0.386 320 0.124 <0.4 PASS
2DH3 Antl Hop 1.640 160 0.262 <0.4 PASS
2DH5 Antl Hop 2.888 106.67 0.308 <0.4 PASS
3DH1 Antl Hop 0.388 320 0.124 <0.4 PASS
3DH3 Antl Hop 1.638 160 0.262 <0.4 PASS
3DH5 Antl Hop 2.891 106.67 0.308 <0.4 PASS
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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TEST GRAPHS

Test Report No.: PSU-QBJ2408220111RF04

DH1_Antl_Hop

Analyzer - Swept SA
RF 500Q AC | SENSE:INT| ALIGN AUTO
Trig Delay-2.000 ms _ #Avg Type: RMS Frequency

TRAC
PNO: Fast —+— 1rig: Video b
IFGain:Low #Atten: 40 dB
Auto Tune
15.0

CF Step
1.000000 MHz
Auto Man

Freq Offset

0Hz
e
Scale Type

(LA LR Al v Ll i LR
it e Ll ds W o il

Log Lin

#VBW 3.0 MHz

DH3_Ant1_Hop

[ Keysight Spectrum Analyzer - Swept SA
R

3 T I SENSEANT] ALTGN AUTO
Center Freq 2.441000000 GHz Trig Delay-2000ms  #Avg Type: RMS
PNO: Fast —— 11ig: Video
IFGain:Low #Atten: 40 dB

Ref Offset 9.96 dB
Ref 30.00 dBm

2441000000 GHz|

CF Step
PR VIR ‘q\'wl‘r’wvwm\ A itaid 1.000000 MHz
Auto Man

gt il o S5t
FreqOffset

0 Hz|
|m—
Scale Type

#VBW 3.0 MHz Sweep 10.13 ms (8000 pts)

DH5_Antl_Hop
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[ Keysight Spectrum Analyzer - Swept SA
RL RF 50Q AC SENSE:INT| ALIGN AUTO \UZ‘S?‘ZZPM Sep07,2024
Center Freq 2.441000000 GHz Trig Delay-2.000 ms ~ #Avg Type: RMS AG Frequency
PNO: Fast —»— 1Tig: Video i
IFGain:Low #Atten: 40 dB
Ref Offset 9.96 dB y
00 dB; .
CF Step
uld m‘!lmnm Wlw\pwvmlu‘mm-w\wwmww MWWW"M”N' 1.000000 MHz.
Aut M
s Ty “I
FreqOffset
0 Hz|
| ——
Scale Type
Log
#VBW 3.0 MHz
2DH1_Antl_Hop
SENSE:INT| ALTGN AUTO
Trig Delay-2.000 ms  #Avg Type: RMS
PNO: Fast ~»— 1rig: Video
IFGain:Low #Atten: 40 dB
Ref Offset 9.96 dB
Ref 30.00 dBm
I CFStep
(G bt I T'N” G lr”‘wmrvw-w"”” 1000000 MHz.
Aut M
b o ik ol s
FreqOffset
0 Hz|
|||
Scale Type
#VBW 3.0 MHz sweep 10.13 ms (8000 pts)
2DH3_Antl_Hop
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[ Keysight Spectrum Analyzer - Swept SA

RL RF 50Q AC SENSE:INT| ALIGN AUTO _ [03:03:11PM Sep 07,2024
Center Freq 2.441000000 GHz Trig Delay-2000 ms  #Avg Type: RMS
PNO: Fast —— 11ig: Video
IFGain:Low #Atten: 40 dB

Ref Offset 9.96 dB
00

V bkt L -.:W""m""f" AN T AR S wm“w il mr-m b i |
(b Ll st dd g el ke il

Frequency

CF Step
1.000000 MHz
Auto Man

FreqOffset
0 Hz|

|||
Scale Type

Log

Analyzer - Swept SA

Trig Delay-2.000 ms _ #Avg Type: RMS
Trig: Video
#Atten: 40 dB

RL RF AC
Center Freq 2.441000000 GHz
PNO: Fast ——
IFGain:Low

Ref Offset 9.96 dB
Ref 30.00 dBm

At i
iyl I‘I\II“ | h“\ﬂh\nmhhlﬂlhMt I ‘M\UI\[MMMJMI

#VBW 3.0 MHz Sweep 10.13 ms (3000 pts)

B

Frequency

CF Step
1.000000 MHz
Auto Man

FreqOffset

0Hz
e |
Scale Type

3DH1_Antl_Hop
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[ Keysight Spectrum Analyzer - Swept SA

R RE 500 AC SENSE:INT] ALTGN AUTO _[03:08:45PM Sep 07, 2024
Center Freq 2.441000000 GHz Trig Delay-2.000 ms ~ #Avg Type: RMS
PNO: Fast —— 11ig: Video
IFGain:Low #Atten: 40 dB

Ref Offset 9.96 dB
00

MM UWMHIMWMWW’YMMMMMM
U Mot O o b ok bt gl bt o s b i

#VBW 3.0 MHz

Frequency

CF Step
1.000000 MHz
Auto Man

FreqOffset
0 Hz|

|||
Scale Type

Log

3DH3_Antl _Hop

SENSE:INT] ALTGN AUTO
Trig Delay-2.000 ms _ #Avg Type: RMS
PRO: Tost o Trig: Video
IFGain:| Luw #Atten: 40 dB

Ref Offset 9.96 dB
10 dBIdlv Ref 30.00 dBm

’ i Wﬂw LU AR
m m i ! T

#VBW 3.0 MHz Sweep 10.13 ms (3000 pts)

B

Frequency

CF Step

1.000000 MHz
Auto Man
-
FreqOffset
0Hz
e |
Scale Type

3DH5_Antl_Hop

Huarui 7layers High Technology
(Suzhou) Co., Ltd.

District, Suzhou City, Anhui Province
Page 83 of 113

Tower N, Innovation Center, 88 Zuyi Road, High-tech

Tel: +86 (0557) 368 1008

Report Version 1




[(BUREAU |
VERITAS

Test Report No.: PSU-QBJ2408220111RF04

[ Keysight Spectrum Analyzer - Swept SA

Ref Offset 9.96 dB
Ref 30.00 dBm

Center 2.441000000 GHz

[ ALIGN AUTO _[03:07:50PM Sep 07, 2024
Trig Delay-2.000 ms _ #Avg Type: RMS
—»— 1rig: Video
#Atten: 40 dB

TrPE IR
o

AMkr2 2.891 ms|
21.07 dB]

IFGain:Low

Span 0 Hz
p 10.13 ms (3000 pts)

#VBW 3.0 MHz

Frequency

CF Step
1.000000 MHz
||
FreqOffset

0 Hz|
|||
Scale Type

Log

Huarui 7layers High Technology
(Suzhou) Co., Ltd.

STATUS

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province
Page 84 of 113

Tel: +86 (0557) 368 1008

Report Version 1



[BUREAU |
VERITAS

Test Report No.: PSU-QBJ2408220111RF04

NUMBER OF HOPPING CHANNELS

TEST RESULT

TestMode Antenna Frequency[MHz] Result{Num] Limit[Num] Verdict
DH5 Antl Hop 79 215 PASS
2DH5 Antl Hop 79 215 PASS
3DH5 Antl Hop 79 215 PASS
TEST GRAPHS

DH5_Ant1_Hop

SENSE:INT] ALIGN AUTO [02:57:03PM Sep 07, 2024

#Avg Type: RMS Frequency

AC [
[va] Trig: Free Run v
IFGﬁm Luw #Atten: 40 dB
Auto Tune
Ref Offset 9.85 dB
Ref 30.00 dBm

A

BINHATH

CF Step
8.350000 MHz|
Auto Man

Freq Offset

0Hz
e |
Scale Type

i
T
I
I
]
I
I
|

Stop 2.48350 GHz |5 Lin

Sweep 1.133ms (1001 pts) _

2DH5_Antl_Hop

SENSE:INT| ALIGN AUTO ‘U} 01:04PM Sep 07,2024
#Avg Type: RMS Frequency

- : Fast s Trig: FreeRun
IFGain:Low #Atten: 40 dB
Auto Tune
Ref Offset 9.85 dB
Eogsldw Ref 30.00 dBm

CF Step
8.350000 MHz|
Auto Man

FreqOffset

0Hz
e
Scale Type

SNNRENNHER
el e
B

Stop 2.48350 GHz|l3

Sweep 1.133 ms (1001 pts) _
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3DH5_Antl_Hop
w Keysight Spectrum Analyzer - Swept SA
| RL RF 50Q AC SENSE:INT| | ALIGN AUTO  [03:07:33PM Sep 07,2024
Center Freq 2.441750000 GHz #Avg Type:RMS TRAC - Frequency
PNO: Fast Ly 17ig: FreeRun L
\FGainiLow | #Atten: 40 dB oeT Il
Auto Tune
Ref Offset 9.85 dB
Ref 30.00 dBm
CF Step
8.350000 MHz|
Auto Man
| s smaE |
FreqOffset
0 Hz|
| Bsssssssssassa |
Scale Type
Start 2.40000 GHz Stop 2.48350 GHz i
#VBW 300 kHz Sweep 1.133 ms (1001 pts)
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Test Report No.: PSU-QBJ2408220111RF04
[BUREAU |

BAND EDGE MEASUREMENTS
TEST RESULT

RefLevel Result Limit
TestMode | Antenna | ChName | Frequency[MHz] Verdict
[dBm] [dBm] [dBm]
Low 2402 6.23 -45.69 <-13.77 PASS
High 2480 6.01 -44.53 <-14 PASS
DH5 Antl
Low Hop_2402 4.20 -34.93 <-15.8 PASS
High Hop_2480 6.20 -33.8 <-13.8 PASS
Low 2402 3.98 -45.33 <-16.02 PASS
High 2480 5.79 -45.06 <-14.22 PASS
2DH5 Antl
Low Hop_2402 7.87 -35.19 <-12.13 PASS
High Hop_2480 9.19 -34.44 <-10.81 PASS
Low 2402 6.16 -45.69 <-13.84 PASS
High 2480 6.69 -45.31 <-13.31 PASS
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Low Hop_2402 6.03 -34.68 <-13.98 PASS
High Hop_2480 8.76 -34.17 <-11.24 PASS
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78 Test Report No.: PSU-QBJ2408220111RF04
CONDUCTED SPURIOUS EMISSION

TEST RESULT

FregRange RefLevel Result Limit
TestMode | Antenna | Frequency[MHz] Verdict

[MHz] [dBm] [dBm] [dBm]
Reference 5.67 5.67 PASS
2402 30~1000 5.67 -49.76 <-14.33 PASS
1000~26500 5.67 -32.83 <-14.33 PASS
Reference 5.17 5.17 PASS
DH5 Antl 2441 30~1000 5.17 -50.14 <-14.83 PASS
1000~26500 5.17 -32.79 <-14.83 PASS
Reference 5.35 5.35 PASS
2480 30~1000 5.35 -49.57 <-14.65 PASS
1000~26500 5.35 -32.35 <-14.65 PASS
Reference 3.81 3.81 PASS
2402 30~1000 3.81 -51.88 <-16.19 PASS
1000~26500 3.81 -33.13 <-16.19 PASS
Reference 3.15 3.15 PASS
2DH5 Antl 2441 30~1000 3.15 -49.91 <-16.85 PASS
1000~26500 3.15 -34.74 <-16.85 PASS
Reference 5.05 5.05 PASS
2480 30~1000 5.05 -50.86 <-14.95 PASS
1000~26500 5.05 -32.37 <-14.95 PASS
Reference 4.25 4.25 PASS
2402 30~1000 4.25 -51.91 <-15.75 PASS
1000~26500 4.25 -33.13 <-15.75 PASS
Reference 3.69 3.69 PASS
3DH5 Antl 2441 30~1000 3.69 -51.06 <-16.31 PASS
1000~26500 3.69 -33.8 <-16.31 PASS
Reference 4.18 4.18 PASS
2480 30~1000 4.18 -50.72 <-15.82 PASS
1000~26500 4.18 -33.19 <-15.82 PASS

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech

Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province

Page 94 of 113 Report Version 1




[BUREAU |
VERITAS

TEST GRAPHS
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